FLASHER W/ REAR LIGHT
Pricing applies to Internet orders only!!!
Numbers shown are quantities used per assembly. Prices are based on a quantity of one (Each). Order the quantities needed for repair.
ORDER
QTY
REF.
NO.
PART NO. / DESCRIPTION Mike's
PRICE
640 LC4
DUKE
18
49011435000
BULB 12V 5W (W2,1X9,5D)
4.31 1
19
44111015100
BULB 12V 10W (BA15S)
2.44 4
22
58414030000
HH COLLAR NUT M10X1,25 WS=13
1.41 2
23
0797100003
LOCK WASHER DIN6797-110,5 ZI
0.83 2
24
0125100003
WASHER DIN0125-A10,5
1.07 2
25
58414025100
FLASHER CPL.FRONT L/S REAR R/S (WHITE)
29.91 2
26
58414026100
FLASHER CPL.FRONT R/S REAR L/S (WHITE)
29.58 2
28
58414028100
FLASHER LENS L/S & R/S 02 (WEISS, ORANGE)
6.58 4
29
58714030000
FLASHER SUPPORT M10X1,25 SW=17 (ONLY FOR REAR FLASHER)
0.00 2
32
58211001063
FOAM 4X9MM PER METER
0.00 0,4
38
0021060003
WASHER DIN9021-A 6,4
1.07 3
40
58414040100
REAR LIGHT CPL.
75.54 1
41
58414042000
BULB 12V 21/5W (BAY15S)REINFO.
12.51 1
42
41001052000
RUBBER SLEEVE D=12MM
3.07 3
43
58714048000
REAR LIGHT BUSHING
4.74 3
44
56509064100
SELF LOCKING NUT M6 10.9
1.30 3
45
0985050003
SELF LOCKING NUT DIN0985-M 5
1.18 4
46
0021050003
WASHER DIN9021-A 5,3
0.47 2
47
58414047000
LICENSE-PLATE ILLUMINATION
13.77 1
48
58708015060
BRACKET F.LICENSE-PLATE ILLUM.
1
49
49001426000
RUBBER GROMMET 20X10-M6X12 (2)
2
50
58708015070
CONNECTING PIECE M6/M5 L=25MM
2
51
0015050123
HH COLLAR SCREW M 5X12 WS=8
2.02 2
Powered by HLSM
 
Copyright © 2022 HLSM, Inc. All rights reserved.
This material may not be published, broadcast, rewritten, or redistributed.
For further information, contact HLSM, Inc.
Version: 09.21.2022